
 
DRAFT 

PROGRAM ENVIRONMENTAL IMPACT REORT 
(Volume 2 – Technical Appendices) 

 
FOR THE 

 
INLAND EMPIRE UTILITIES AGENCY 

CHINO BASIN PROGRAM (CBP) 
 
 

 
 
 

Prepared for: 
 

Inland Empire Utilities Agency 
6075 Kimball Avenue 

Chino, California 91708 
(909) 993-1600 

 
 

Prepared by: 
 

Tom Dodson & Associates 
2150 North Arrowhead Avenue 

San Bernardino, California 92405 
(909) 882-3612 

 
In association with Rincon Consultants, Inc. and West Yost 

 
 
 

October 2021 
 



Chino Basin Program 
Draft Program Environmental Impact Report TABLE OF CONTENTS 
 

 
 
TOM DODSON & ASSOCIATES ii 

TABLE OF CONTENTS 
 

 
Volume 1 ‒ DRAFT PROGRAM ENVIRONMENTAL IMPACT REPORT 
 (under separate cover) 
[...]
control for DPR, possibly extending beyond IPR requirements and based on complying with a 
daily risk goal (instead of annual risk goal used for IPR).  
Barriers include treatment and management (non-treatment) approaches. The DPR Regulatory 
Framework will likely require project sponsors to justify removal credits at each treatment 
location (e.g., WWTP, AWPF, and drinking WTP [DWTP]). Non-treatment barriers may include 
blending with other source waters and dilution/mixing through reservoirs or other large 
storage structures, offering variable degrees of protection depending on system size and 
configuration. 

Chemical Control DPR trains will likely need to provide additional control measures, including treatment, in order 
to attenuate chemical peaks and provide added protection against compounds known to pass 
through full advanced treatment trains (Olivieri et al, 2016) and unknown compounds with 
similar characteristics. 

Response Time and 
Failures 

In IPR settings, an environmental buffer enables more time for identifying failures and 
responding appropriately. With DPR retention time being hours (not months), DPR requires 
moving towards greater failure prevention and configuring the elements of a DPR system 
including monitoring, diversions, storage, treatment, automated controls, and operator 
training to achieve a balance that protects public health without much failure response time. 



TM 1: Chino Basin Program Assumptions 

35 
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
DRAFT_TM 1_Assumptions 

Section 4: PUT Assumptions 
The CBP includes two main categories of facilities: PUT, the components to recharge purified water to the Chino 
Basin, and TAKE, the components to extract groundwater and convey potable water supply. The assumptions 
that were used to develop the PUT components are discussed in this section, except for conveyance, which is 
discussed for both PUT and TAKE components in Section 6. 

The PUT components are as follows, with the corresponding section noted: 
• Tertiary recycled water supply of 17 TAFY to produce 15 TAFY of purified water (discussed in Section 4.1).
• Tertiary recycled water conveyance to supply additional tertiary recycled water to IEUA’s recycled water

distribution system and the AWPF(s) (conveyance for both PUT and TAKE components is discussed in
Section 6).

• Advanced water purification to treat the tertiary recycled water and produce purified water suitable for
groundwater recharge through subsurface application (discussed in Section 4.2).

• Purified water pumping and conveyance to convey water from the AWPF(s) to the injection wells for
groundwater recharge (conveyance for both PUT and TAKE components is discussed in Section 6).

• Groundwater recharge using injection wells and backup connections to recharge basins (discussed in
Section 4.3).

To support the development of the PUT, TAKE, and program alternatives, WEI completed initial groundwater 
modeling for the PUT and TAKE components. The initial groundwater modeling results are discussed in TM2 
Section 2. 

4.1 Tertiary Recycled Water Supply and Quality 
To meet the CBP objectives, various recycled water supply sources were considered that would allow IEUA to 
expand both direct use and groundwater recharge of tertiary recycled water as well as meet the future needs of 
CBP. The CBP will require 17.0 TAFY of tertiary recycled water to produce 15.0 TAFY of purified water.  

For this Study, the recycled water supply sources considered for the CBP include IEUA, the Rialto WWTP, and the 
WRCRWA treatment plant. Recycled water supply is discussed further in Section 4.1.1 and recycled water quality 
in Section 4.1.2. 

The seasonal and diurnal availability of recycled water could impact the AWPF sizing and operations. An 
evaluation of seasonal availability was also conducted to confirm that the AWPF could be supplied with a 
constant supply of recycled water to most cost-effectively produce purified water. New recycled water supplies 
that can provide constant flow year-round, such as WRCRWA and the Rialto WWTP, have the biggest benefit to 
the CBP to supply the AWPF at a constant rate and eliminate the need for seasonal storage. Due to the seasonal 
availability of recycled water from the PWRP (see Section 2.4.4), this source was not considered as a future 
supply for the CBP. 

Diurnal recycled water supply fluctuations were assumed to be managed with existing and new equalization 
basins and recycled water storage tanks, which will be analyzed in more detail in future phases of the Program. 
The external recycled water supplies both have existing or planned equalization that will allow them to deliver a 
constant recycled water supply to IEUA’s system (see Sections 4.1.1.2 and 4.1.1.3 in this TM). Equalization basins 
to manage diurnal recycled water supply fluctuations within IEUA’s system were assumed for the AWPF 
components (see TM2 Section 3.2.2).  

An analysis of IEUA’s recycled water system was also completed using IEUA’s recycled water model to confirm 
that recycled water can be conveyed to the appropriate locations in the recycled water system to meet current 
and future direct use and tertiary GWR demands as wells as future CBP demands 



TM 1: Chino Basin Program Assumptions 

36 
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

DRAFT_TM 1_Assumptions 

4.1.1 Recycled Water Supplies and Demands 
This section is currently in development. 

4.1.2 Recycled Water Quality 
The following sections summarize the water quality for the three recycled water sources (IEUA, WRCRWA, and 
the Rialto WWTP) and potential water quality impacts on the AWPF design. 

4.1.2.1 IEUA Recycled Water 

There are two primary locations that are being considered for the primary AWPF in IEUA’s system: RP-1 and 

RP-4. The primary recycled water supply for the AWPF will be from the RP where the AWPF is located with 
additional recycled water supplied from IEUA’s recycled water system and new external supplies. This section 
discusses the RP-1 and RP-4 treatment systems employed to treat wastewater and produce tertiary recycled 
water and presents recycled water quality and potential issues with future advanced water purification 
processes. 

The treatment systems at RP-1 and RP-4 are as follows: 
• RP-1 currently treats municipal wastewater through screening, grit removal, primary clarification, activated

sludge aeration, secondary clarification, coagulation, dual-media gravity filtration, and final disinfection with
sodium hypochlorite. As documented in the RP-1 Liquids & Solids Capacity Recovery Preliminary Design
Report (Carollo, April 2019), RP-1 will be upgraded with an MBR system (expected to be online by 2030) to
recover capacity at the plant and implement other upgrades to replace structures and facilities that have
reached the end of their useful lives. The treatment capacity of RP-1 is currently 32 mgd and will be restored
to 40 mgd with the RP-1 Capacity Recovery Project.

• RP-4 currently treats municipal wastewater through screening, grit removal, primary clarification,
Bardenpho activated sludge treatment, secondary clarification, coagulation, filtration, and final disinfection
with sodium hypochlorite. The treatment capacity of RP-4 is 14 mgd. IEUA is planning to expand/upgrade
RP-4 around 2040 to an MBR treatment facility.

RP-1 and RP-4 dose polymer and ferric chloride for enhanced primary clarification and aluminum sulfate as a 
filter aid as part of the wastewater treatment process. Aluminum can react with silica to form aluminum silicate 
salts such as calcium aluminum silicate and sodium aluminum silicate that cause scaling in RO systems. Ferric 
hydroxide, aluminum hydroxide, and phosphate salts, such as ferric hydroxyphosphate and aluminum 
hydroxyphosphate, also can precipitate on the membrane surface, attract silica, and cause silica fouling. Total 
aluminum and iron levels reported in Table 4-1 are at acceptable levels for RO treatment. Should aluminum and 
iron levels become problematic in the future, IEUA may need to optimize its wastewater treatment chemical 
addition to avoid RO fouling in the future AWPF.  

Table 4-1 summarizes RP-1 and RP-4 final effluent average, minimum, and maximum water quality as reported 
in IEUA’s annual recycled water quality reports. To better characterize water quality for AWPF design and to fill 
in the gaps on missing parameters that influence membrane performance (i.e., strontium and bromide), a 
sampling plan has been recommended for IEUA to conduct at RP-1 and RP-4. 



TM 1: Chino Basin Program Assumptions 

37 
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
DRAFT_TM 1_Assumptions 

Table 4-1. IEUA RP-1 and RP-4 Recycled Water Quality 

Constituent (1) 
IEUA RP-1 IEUA RP-4 

Avg Min Max Avg Min Max 

Calcium (mg/L Ca2+) 45 25 51 39 28 51 

Magnesium (mg/L Mg2+) 9 7 11 9 7 11 

Sodium (mg/L Na+) 97 79 116 96 75 116 

Potassium (mg/L K+) 16(2) 14(2) 18(2) 15(2) 14(2) 16(2) 

Barium (mg/L Ba2+) 0.014 0.011 0.021 0.011(4) 0.008(4) 0.013(4) 

Copper (mg/L Cu+2) 0.004 0.002 0.008 0.004(4) 0.001(4) 0.006(4) 

Iron (mg/L Fe2+) 0.11(3) 0.11(3) 0.11(3) 0.038 0.000 0.073 

Manganese (mg/L Mn2+) 0.010 0.002 0.037 0.023(2) 0.016(2) 0.032(2) 

Ammonium (mg/L NH4+ as N) < 0.1 < 0.1 < 0.3 < 0.1 < 0.1 0.1 

Aluminum (mg/L Al3+) 0.084(2) 0.024(2) 0.141(2) 0.073(7) 0.056(7) 0.095(7) 

Bicarbonate (mg/L HCO3-) 177 132 217 159 100 197 

Sulfate (mg/L SO42-) 51 39 80 53 39 74 

Chloride (mg/L Cl-) 111 96 132 112 82 134 

Fluoride (mg/L F-) 0.3 0.1 0.3 0.2 0.1 0.3 

Nitrate (mg/L NO3- as N) 5.9 3.0 9.6 4.6 2.7 7.3 

Phosphate (mg/L PO43-) 0.6 0.6 2.5 4.0 0.1 11.5 

Silica (mg/L SiO2) 24 19 29 21 4 31 

pH 7.1 6.8 7.4 7.0 6.8 7.3 

Alkalinity (mg/L as CaCO3) 145 108 178 130 82 161 

Hardness (mg/L as CaCO3) 150 91 173 137 99 173 

Boron (mg/L) 0.2 0.2 0.3 0.3 0.2 0.3 

TOC (mg/L) 5.6 4.8 6.6 4.3 3.4 6.1 

TDS (mg/L)) 499 408 602 459 384 526 

1,4-Dioxane (µg/L) (5), (6) 1.02 ND 1.10 1.02 ND 1.10 

N-Nitrosodimethylamine (NDMA) (ng/L) (5) 4.35 2.20 7.00 4.35 2.20 7.00 

NMOR (ng/L) (5) 66.17 6.90 350 66.17 6.90 350 

Temperature (°C) (8) 25.01 16.29 30.40 - - - 
Notes: 
(1) Unless otherwise noted, based on monthly averages from 2014 to 2018 as reported in IEUA's annual recycled water quality report. 
(2) Based on monthly samples from January 2018 to July 2019. 
(3) Based on one sample taken in February 2018. 
(4) Based on monthly samples from April 2018 to July 2019. 
(5) Based on quarterly sample from March 2018 to May 2019 of blended RP-1 and RP-4 recycled water for groundwater recharge.
(6) If non-detect (ND) was reported, reporting limit value of 1.0 µg/L was used to calculate average. 

(7) Based on eight samples from May 2018 to August 2019. 
(8) Based on daily samples from January 2018 to August 2019. 



TM 1: Chino Basin Program Assumptions 

38 
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 

DRAFT_TM 1_Assumptions 

4.1.2.2 Rialto WWTP Recycled Water 

The Rialto WWTP currently consists of five independent treatment plants: Claraetor No. 1 (out of service), 
Claraetor No. 2, Conventional Plant No. 3, Conventional Plant No. 4 and Conventional Pant No. 5. Each plant 
provides screening, grit removal, primary clarification, activated sludge treatment, and secondary clarification. 
Combined flows from the plants then receive tertiary treatment through filtration and disinfection through 
chlorination for non-potable reuse. Rialto WWTP has an UV disinfection system, which never was put into 
operation.  

The Rialto WWTP is currently undergoing upgrades to their existing infrastructure, focused on Conventional 
Plant No. 5, that includes replacement of the influent meter, headworks improvements, a new primary clarifier, 
a new aeration basin, a new secondary clarifier, new blowers, new disk filters, expansion of the chlorine contact 
tank, upgrades to the yard piping, electrical and instrumentation, and modifications to the sludge holding tank 
and filtrate equalization tank. The upgrades are expected to be completed in 2020 (Rialto Water Services, 2018). 
Rialto has a limited recycled water system that currently only provides recycled water to Caltrans at the 
Interstate Highway 10 irrigation corridor. 

 Table 4-2 summarizes the Rialto WWTP’s final effluent average, minimum, and maximum water quality post 
dechlorination as reported on California Integrated Water Quality System (CIWQS) Electronic Self-Monitoring 
and Reporting Program (eSMR) from 2014 through 2018. Iron data was not available. Alum and polymer are 
added upstream of the tertiary filters to aid in filtration. Should aluminum and iron levels become problematic in 
the future, Rialto may need to optimize its wastewater treatment chemical addition to minimize or avoid RO 
fouling in the future AWPF for the CBP. 

Table 4-2. Rialto WWTP Recycled Water Quality 

Constituent (1) Avg Min Max 

Magnesium (mg/L Mg 2+) 9 8 11 

Sodium (mg/L Na+) 87 80 98 

Barium (mg/L Ba2+) 0.022 0.017 0.024 

Copper (mg/L Cu+2) 0.018 0.005 0.079 

Ammonium (mg/L NH4+ as N) 0.16 <0.10 6.7 

Aluminum (mg/L Al3+) 0.052 0.053 0.065 

Bicarbonate (mg/L HCO3-) 183 160 200 

Sulfate (mg/L SO42-) 70 64 76 

Chloride (mg/L Cl-) 83 77 89 

Fluoride (mg/L F-) 0.4 0.3 0.5 

Nitrate (mg/L NO3- as N) 8.9 6.8 12 

pH 7.4 6.9 8.5 

Alkalinity (mg/L as CaCO3) 150 131 164 

Hardness (mg/L as CaCO3) 189 150 230 

Boron (mg/L) 0.2 0.2 0.2 

TOC (mg/L) 6.8 5.7 13.0 



TM 1: Chino Basin Program Assumptions 

39 
DRAFT for review purposes only. Use of contents on this sheet is subject to the limitations specified at the end of this document. 
DRAFT_TM 1_Assumptions 

Table 4-2. Rialto WWTP Recycled Water Quality 

Constituent (1) Avg Min Max 

TDS (mg/L) 398 199 542 

Temperature (°C)  25.7 18.7 31.5 

Notes: 
(1) Unless otherwise noted, samples are based on CIWQS eSMR from 2014 through 2018. These samples are taken post dechlorination. 

4.1.2.3 WRCRWA Recycled Water 

To produce tertiary effluent for non-potable reuse, WRCWRA currently treats municipal wastewater through 
screenings, grit removal, primary clarification, secondary oxidation, secondary clarification, coagulation, 
Dynasand filtration, and medium-pressure ultraviolet disinfection. 

Table 4-3 summarizes WRCRWA’s final effluent average, minimum, and maximum water quality from effluent 
pump station for discharge to Reach 3 of the SAR as reported on CIWQS eSMR from 2014 through 2018. 
WRCRWA adds polymer and aluminum sulfate as filter aids. Data for iron is missing and should iron levels 
become problematic in the future, WRCRWA may need to optimize its wastewater treatment chemical addition 
to avoid RO fouling in the future AWPF for the CBP. The high fluoride concentration in Table 4-3 reflects one 
sample point of 68 mg/L reported on July 18, 2018. All other measured fluoride concentrations were 0.4 mg/L or 
less. Because high fluoride concentrations can cause calcium fluoride scaling on the future AWPF RO system, BC 
recommends more sampling for fluoride to confirm if the July 18, 2018 is a non-repeating outlier in the data set 
or an indication of increasing fluoride concentrations in the future. 

Table 4-3. WRCRWA Recycled Water Quality 

Constituent1 Avg Min Max 

Calcium (mg/L Ca2+) 56.9 47.0 68.0 

Magnesium (mg/L Mg 2+) 9.5 7.8 11.0 

Sodium (mg/L Na+) 104 87.0 140 

Barium (mg/L Ba2+) 0.030 0.010 0.053 

Copper (mg/L Cu+2) 0.002 0.0004 0.004 

Ammonium (mg/L NH4+ as N) 0.42 <0.048 14 

Aluminum (mg/L Al3+) 0.56 0.28 0.87 

Bicarbonate (mg/L HCO3-) 179 130 230 

Sulfate (mg/L SO42-) 162 57 264 

Chloride (mg/L Cl-) 150 58 190 

Fluoride (mg/L F-) 0.27 0.18 68(2) 

Total Nitrogen (mg/L N3+) 3.3 0.1 98(3)